WATER PUMP

INSTRUCTION
MANUAL

4 WARNING A DANGER

Read rules for safe operation and all instructions
carefully. Provide this Operation Instruction which
must be read and understand for proper and safe

k | operation, )

www.dejedamachine.com



e_using, please read this

pret receiver

www.dejedamachine.com



MAIN SPEGIFIGATIONS

Name SELF-SUCTION TYPE CENTRIFUGAL PUMP
MODEL WP25-30/WP40-35 WP25-30A WP25-308
Dimensions (LXWXH) 360X 280X 380mm | 420X 280X 370mm | 360 X 280 X 380mm
Weight 7.5kg / 7.8kg 8. 2kg 8. 6kg
Suction port diameter 25mm/40mm e 248
Discharge port diameter 25mm/40mm e i
i Discharge (Max. ) fm'/h 8n'/h 8n'/h
: Total water head (Max.) S0/ 3on 30m S
3 Suction water head (Max.) <8m ol =
el f-suction time (3m) e 500 =808
SHAFT SEALANT Mechanical seal (ceramic carbon)
Tion ir-cooled tNuti r-cooled fourlAir—cooled four
E cycle engine ycle engine cycle engine
N Mode | 1E40F-5A/1 E40F-ﬁ| 139F 140FA
I Power (Max. ) 1.25/1. 45kW/6500r /min| 0. 7kW/6500r /min | 1.0kW/6500r /min
I Total displacement 42.1/40.2 co 3lcc 37. 7cc
N Way of ignition Electronic ignition (CDI)
E lgnition system __Le@b)
Fuel applicable (ggis)c{rﬁ;: 25:0i | 1%:3;;1259!3#;0il 15W-40 for 4 stoke engine
Tank capacity 0. 95 0..?!_ ’ 0.55L

m Specifications are subject to change without notice.

@® |nspection

1. Check every part, such as fuel tank cap, spark plug, etc., to confirm that they
are not loose nor have fallen off.

2. Make sure that cooling air inlet and outlet are not clogged with dirt or dust.
A clogged air passage will overheat the air-cooled engine during operation.

www.dejedamachine.com



3. Take notice of air cleaner. If it is stained, conduce to irregular service and
addition of fuel—consumption. -
4. Check spark plug. If it is stained, fully clean the spark plug and adjust spark

plug gap. (An appropriate spark gap is 0.6 to 0. 7mm.)

@ Installing pump

1. Install your pump at a flat place where is as near as the water source.

2. Remove self-suction plug and pour water in your pump until water overflows. After
that tighten the plug firmly.

| Fully tighten self-suction plug, suction hose and others connections. If they

' are loose; air will enter into your pump, whlch may not self-suck.

Fuel supply

@ For two——cycle engi ne pump
Fuel is a mixture of branded 70 octane or higher gasol ine and approved two—cycle
engine oil,the mixture ratio is 25:1. Ensure gasoline and oil are of good quality.

@® ForFour-cycle eggl ne pump
No mixture fuel for Four-cycle engine. gasol ine 93# or higher gasol ine and four-cycle
engine oil in seperate tank

2. Don’t refuel your pump without completely stopping engine. Refuellng during

operatlon rnvolves the pOSSIbII!ty of catching on fire.

— W N
e *

o
H

4.

Nevar atart your pump wrthout

any water there in. .

Move the fuel cock to the open position. Move the choke lever

to the closed position. . %

Move the throttle lever to the starting position.

Pull recoil starter at a sharp stroke.

Never pull the entire rope or never let the rope: return by
freeing the rope. . .

Once engine has fired, move choke lever gradffal ly to the

‘ open position.

AN
a3

5.

If fuel sucked in too much, -close fuel cock and fully _open
throttle lever and choke lever. Then pull the- tecoi| starter.
After engine has started confirm the water in suction hose rises
up to pump and adjust the quantity of water by opening throttle lever:

Pump may fail to suck up water initially, if a valve connected

/M

" on the discharge side is closed or hose is doub!ed

Should water 'Fal I short durlng operatlon. engme shou!d be stopped immediately.
Runmng your pump with no water in it _wn Il considerably shorten the |ife of

www.dejedamachine.com



engine and pump. Never put your pump in operation, without any water there in.
® Do not refuel your pump without completely stopping engine.
I Refueling during operation involves the possibility of catching on fire.

Never smoke nor make a fire around your gasoline—engine  pump.

ADJUSTMENT OF IDLING

® Idling rpm is factory adjusted by us , but readjust if requires.
® Turning idling adjustment screw.Clockwise will heighten engine
speed and counterclockwise will lower engine speed.

1, ldling should be adjusted five minutes after engine start.

1. Move the throttle lever to the slow speed position, and operate
the engine for its cooling at time 2 or 3 minutes. '
2.Close fuel cock.
3. Keep pressing the stop button until the engine stops completely.
(£> The sudden stoppage of the engine during high—speed operation may
cause the engine trouble; there—fore, avoid it except for the emergency case.

The Water Pump has a |ife expectancy dependent upon the qual ity of maintenance. It

is recommended to inspect your unit before and after operation.

® Maintenance after operation

1. After operation, remove dirt and dust entirely from engine

Check engine to confirm that no fuel is leaking.

Check every tightened part for possible looseness.

When water mixed with soil and sand has been pumped, pass fresh

water through your pump to clean the internal parts of pump,

( suction and discharge pipes, etc.)

/1 When it is extremely cold in winter, the pump may be damaged

= "due to freezing of water inside the pump case. After finishing

the day work, make sure to drain water inside the case and the hose.

® Maintenance every 30 hours Remove and clean spark plug and
adjust spark gap. (An appropriate spark gap is 0.6 to 0. 7mm.) Plug
used: L6(LD)

® Maintenance every 50 hours

1. Remove air cleaner and flush it well with gasoline.

> W

www.dejedamachine.com



i€

2. After flushing air cleaner, firmly squeeze and install
STORING FOR A LONG PERIOD

1. Drain water out of pump, sucking and discharge pipes.

2. Drain fuel out of fuel tank and carburetor float chambers.

3. Store it at dry and no dust place

TROUBLE S

e (Cannot start engine

Trouble Causes Remedies
1. Firing device wetted Dry it out
The carbon lay down on theClean the carbon
sparking plug
- The spark gap is too big or tooAdjust gap at
SperKing R smal | 0. 6~0. 7mm
The sparking 4. The poles of sparking plug Replace it
plug miss| burned
fire 5. The insulation damaged Replace it
. 1. The junction of wire drop off or{Tightenoreplace|
broken it
Magneto 2. The insulation of coil bad Change
3. The gap between stator and rotor{Adjust gap at
is too big 0. 4mm
Compression |[I. The fuel suck in excess Reduce the fuel
ratio is fine 2. The quality of fuel is bad andChange the fuel
and fuelling mix with water and dirty
normal ly
The sparicing Fuslitg wel'l Cylinder and piston ring wore or
plug worksput compression| Rep lace them
2 tore
normal ratio bad
1. No fuel in the tank Feed the fuel
Carburetor no 2. Fuel cock is not open Open it
fuel ing 3. The air hole of the tank clogge:T)lean

® THE ENGINE OUTPUT IS INSUFFICIENT

muffler, cylinder

Trouble Causes Remedies
1. The union of fuel pipe suck inTighten it
the air
. 2. The connection of IChange seal and

\The COMpression S . .
latio is BN R carburetor'suclf in air tighten it
fire has not gone T 3. The fuel mix with water Change the fuel

K. The filter plate clogged Clean

5. The carbon clogs IClean

www.dejedamachine.com




1. Mixed gas thin |Adjust the
[Engine overheats 2 sadhmretor
2. Cylinder covered with Clean
carbon
1. Fuel bad Replace
Engine noisy or [2. Firing chamber covered IClean
knocking with carbon
3. The running parts wore and tore [Check and replace
® Engine stops while running
Trouble Cause Remedies
The piston bitten Change the piston or remedy it
1. The sparking Clean out the carbon
Engine stops| plug laid down the carbon|
isuddenly and short
> circuited
2. . Magneto is bad iCheck and remedy
The e 1. Fuel is short [Feed the tank
tops slowily 2. Carburetor clogged Clean
e 3. Water in fuel Refill with fresh fuel

® Engine hard to stop
“Trouble Cause Remedies
Cylinder and piston overheat

Fogite conduce to self ignition [Clean: carbon
Correlative 1. Plug pole overheats leatiithe: plg-ahd-dhack the
circuit

P
2. Stop bufton is bad Eeck and remedy

® Trouble and remedy of pump

rouble ~_ Cause Remedy
1. No water or water shortage in pump Feed water
2. Sealing of junction damaged or
junction loosened make the suction
hose suck in air
3. Suction hose broken up make the air isiChange the pipe
Can not self-suck sucked in

4. The valve connected on the discharge side ;
is closed or doubled e K heck and adjyss
5. The gap of impeller and volute shell isAdjust

incorrecs
6. The pump clogged by foreign body IClean
1. The strainer of sucking pipe clogged [Clean
2. The suction hose doubled and clogged [Clean
Water outletis 3. The pump clogged by foreign body Clean

Change o1
tighten

insufficient and 4. Impeller and volute shell wore out Change
pressure is t00 |5, The position of discharge port is hange the
low high nstalling of]
pump
Can not pull thell. Impeller and volute shell rusting Clean
6

www.dejedamachine.com



tarter 2. The pump clogged iClean
Leaking water  [l. Mechanical seal wore out (Change
2. O-sealing ring of pump shaft damaged  |Change

DECOMPOSITION:*/AS

® Please operate according to following methods if decompose
imperatively

1. Loose screw and take down the handle and pump case in turn.

‘I, Remember the position of installing volute shell in pump case.
2. The screw of impeller is clockwise,laevorotation will take down the
impeller.

/1\ Please attend not to lose the probable adjusting shim between

3. the impeller and shaft .

® Please assemble according to follow-ing methods

1) If change impeller and volute shell,please adjust the gap at 0.8mm th-
rough adding or reducing the adjust-ing shim.

2 The tightening torque of screws on the pump refer to following list.

Screws Tightening torque
, (N.m)
M5 Screw P5~—~3.5
M6 Screw 4~6
M8 bolt 9~11
M6 Socket bolt  19~11

N Attention: Please do not decompose engine anyhow. If necessary, please contact our local dealer or service station we
designated.

www.dejedamachine.com



www.dejedamachine.com




/ JIONVH | 01-06-52200 | €2
J HIA0I ONISY3 Z-06-52290 | ZZ
, | ONIY ONTTV3S-0 1259689 | 12
” 07X9W MIHIS 0, 89 | 0Z
y ONDIIVd 1735 §-S£-07Z90 | 61
;| IV3S TYINVHIIN 75€-0v290 | 8
; | ONIEONITV3S-0 1259689 | L1
. YITI3dRI | 7052290 | 9
; 713HS 31N T0A S-0£-52Z90 | &
;| ONIZONITVIS0 1759689 | 9
7 | 0EX8W M'S/M L T08 S19.06 89 | €&
] GN78|  1-0£-52250 | 21
Y ELXZ71S MIHIS svego | #E [ ONDI2Yd §-0£-52790 175
Y HIHS Y M 96 g9 | g€ | ISV diid E-06-52200 | O
v (7880 NOLLYHGIA 1IN 5-56-0%200 | £ v | 0ZX8W M'S/M 1708 SL'7.0689 | 6
J 35va | tvse-0v200 | 1€ | z 9nd | 6-06-52200 | 8§
! SW 1N 06999 | 06 | 7 | ONI¥ ONITVIS-O 1257689 | L
1| JVTNdYIgENY | EVSE-09Z9D | 62 | ; | OZX9W MS/M 1708 SI 90689 | 9
9 GW 1NN 0/t989 | 8z | JATVA NIIHT Z0E-52Z90 | §
! SW 1NN Y o¢gggn | LZ| ISVI IATVA 9-0£-52Z90 | 7
Z | ONIYdS YIHSY M ss ol 2 (ONT1d)ONINIVd | Z-706-5229D | €
Z STHSY M 11689 | $Z | ¢ ONITdN0I 3SOH | E-v06-52290 | 2
L ¥3A31371108HL]  orse-09z90 | 72 | ¢ INIOr 3SOH | t-v06-512200 | | |
Ajp| swoy 4ipg ON 4404 |on4es| Kjp|  awop Jiogd ON 4404 |oNses
s11ed dung JO 3SIT "x1puaddy

www.dejedamachine.com



FIG. 1: 1E40F-5 ENGINE

A= |

2

a‘s

10

www.dejedamachine.com



I 8utadg A Tess 6 "G-40¥%4d1| 92

I 1ose) |  §-8 'S-dOFHI| LL| T 8n14 Tedg @n 91|18 2 0L X%d Utd 6111/49| 52
[4 GZ X GH #4eI10S| ¥ °pLO6L/EI| 9L | T |PROIYS ISPUTTAD G G-dOVAT | 0G| 1 00|  ¢-A7e-d0vAT| 72
I I93}Jel§ [1°G-J07dI| SL| ¥ 02X SN #8108 1°0LL/80 (67| T SSE) qUeI)| -8 'G-J0%AT| €2
[4 GZ XV w195 ¥ °FLO6L/ED|FL| 1 I8puITA) V-G-407d1 [ 8% | T CIXSGN 48108 7 '7L061/49) 2T
T [AHelf Yo1TAS ST130M4L | G-€ “YE-d0FAT| €L | T 1oysel 9-G-d0¥AT | LV | € eI X8q utd 611L/49] 12
I Jouea[n| 1-gl. 'VE-d0vaT| 2L | ¢ BuTy U03ISTd| G-€ ZE-dd0PAT |97 | T EIX¢ A8y 66011/89| 02
I 03|  G-OTM9CdAT| TL| T CIXSH #0I0G| ¥ °7L061/49 | SF| T JeqS quead| 1 °f "G-J0VAT| 61
T | eseq 3urxig JoUBST)|Z-gl VE-AOVAT|{OL| T Uld uoistd|  €-9°dd9vdI|¥¥| € Gd/2029 Buresq|. 9LgL/49) 81
I 10384nq.Te) [°G-dOvdT| 69| T Uo3IsId| T-¥'G-407AT (€% | T SSB) Juex)| G-8°G-JOVAI| L1
I ad1q But3)rupy 1-G-40¥741| 89| ¢ BUTY [0 "0 "€0-0%4T | 27| T [ees G d9¢d1| 91
fir 193se) €-G-d0FdI| L9 T sutaeoq| g 'G-dOFAI [ T¥| T |¥ 1JeYS I0F dI19II) 9681/99| S1
[4 e o) ¢-S-dOvaT| 99| 1 ditd|  6°'vVe-d0%Ar (0% | T eyoley [ I-L 'G-H0PHI| ¥1
I A& Ssy o133y L-S-d0%41| 99| ¥ GCXSH 3109| €1 7L061/89(6€| T SUTIAS | 2 T 49¢AT| €1
4 OW ION|  TULLTOL/ED|¥9| T | I9A0) 0j3ulEl 6-G-407d1 [8E| 1 [99y) I9}.1IB)g ¢V "dd9vAT1 | 21
4 od|  €1-G-40FHI|€9| ¢ Hod|  ZI-G-d0FdT [ LE| T 8 30N 0LTIL/€9| TT
! 191300 sey| T-01 'G-4OVAT| 29| € Joysey T1-5-407d1 [ 9€| T B 01-5-40%41| OT
[ d11o11)| 2-01 'S-40%AT| 19| 2 Jopuedxg| 9 'G-JOFAT [SE| ¥ 02 X 9N M81og ¥ 7.061/99| 6
I BRIOS|  FPL06L/4D| 09| ¢ | Buradg Surrind| 1-9°G-d0FAT [ ¥E| I ad1d |01 ZE-d407d1| 8
[ A& ssy JRTFINN ¢ "G-d0vdI|6G | T Jeysey €-dJoCHT | €€ | T qou) | & "Z€-dJ0¥dT| L
I 1oyse)) IoTJIny G-G-d40¥A1| 85| ¢ 0ZXSW 310d| €T '7LO6L/EI|2€| T |4 SSY Ioa0) Togxess| T°TT°G-J0FAT| 9
I #3I0G| 7 PLO6L/EI| LS| T |4 SSY PI0) do3S| 1°€ G-JOPAL|IE| I sutadg uteqd| .- ‘Z¢-dJ0%a1| §
! 1eyoeIy 8-G-d0FHI|9G | T 1199 (A adoy Burfnd |4
! dwer) pro)| 1-€°G-J0FAT| SS| T 8 10N T°LLI9L/49 |62 | 1 A371nd BuTdIelS| T-11°G-d0¥dI| €
I de) el 1 Tooys ATy 82| 1 Toysep | 7-11 'G-40vAl| 2
I 18400 Joqqny eS| ¥ 0E X SH 42108 ¥ 7L061/49| L2 1 GT X SN #a10g L91L/99) 1
'AID JAVN JAYd ‘ON I¥Vd  |"ONJAID HAYN 1dYd ‘ON J¥Vd  |'ONJALD HAVN J¥Yd ‘ON 1¥vd 0N

1

www.dejedamachine.com -



=33

www.dejedamachine.com

NO.] Part RO. Part Name Tty]NO.] Part NO. Part Name [ty]RO.] Part NO. Part Name ity
1 [1E34F. 1.2 Screw 1 |34 |139F. 9-5 Piston Pin 1 |67 |139F. 7-15 Board 7
2 [139F.2.1-2 |Outside Cover 1 [35]|1E31F. 4-3 |Ring 2 |68 [135F.7.2 Cam Wheel ]
3 [139F. 2. 1-1 Filter Net 1 |361139E. 9.3 0il ring 1 |69 |139F. 12 Board 1
4 [GB/T6177.1 |Nut M5 2 |37 |139F. 9-7 Second Piston Ring 1 |70 |GB/T9074. 5 Screw M5 =8 i
5 [139F. 2, 1. 1-3 |Board 1 [38 [139F, -6 First Piston Ring 1 |71]139F. 4 Muffle 1
| 6 |GB/T845 Screw 8T4.2=12-F-H | 1 |39 [139F, 7.1 Cylinder 1 |72 |GB/T9074.13 Screw M5 x50 2
7 [139E. 2. 1. 1-2 | Choke 1[40 [T39F. 23 Mmitting Gasket 1 |73 |GB/T9074. 6 Screw M5 x 16 i
8 [139F. 2. 1.1.1|Inside Cover 1 |41 [GB5T80 Screw M5 x75 2 |74]139F. 3 Cylinder Cover |1
9 |139F. 2, 1. 1-1 |Choke Handle 1 {42 |139F, 2-2 Admitting Pipe 1 |75]|139F-1 Muffie Cover 1
T0[139F.2-4 _ |Vindpipe 1|43 [138F-6 Board 1 |76 [139F-3 Fly Wneel Cover| 1
11 [139F. 10 Starter 1 |44 [GB/TI074.5 |Screw M5 x 6 2 (77 Coil 1
12|139F. 8 Seal 1 [45|139F. 2-1 Gasket 1178 Fly Wheel 1
113 [GB/T9074, 13 |Screw M5 x 20 10 [46[139F. 2.2  |[Carburetor 1 |79 [139F.5.1 Parking 1
-]:LEEF‘ 9-4 Start Reel 1 |47 |cR2452.1 0 Ring 5x2.65 1 | 80]|GB/T6177.2 Nut M10x=1.25 |1
15 |139F. 9-3 Fan 1 [48 |CRSHSB Spark Plug 1 |81 ]|1E36F-3 | Gasket 2
116 |139F. 9-2 0il Plectrum 1|49 |139F.7-14 |Llocalizer Screw 1 |82|1B40F-5. 6-1 Spring T
117 [GB/TZ76 Bearing 6201-RS/P5 | 1 |50 |139F.7-13 |Gasket 1 |83 |1B40F-5.6.1 Expander 2
18 [139F. 9.1 Crank Shaft 1 |51 |139F. 11 Cylinder Cover 1 |84 |1E40F-5-11 Washer /]
19 |142F-9 Dipstick 1 [52 |GB/T9074. 13 |Screw Mi= 16 7 |85 [1E40F-5-12 Screw Pin 2
10 [142F-10 Seal 1 {53 ]139F-5 Cylinder Cover Gasket] 1 |86 [139F.1-1 Puel Pipe 1
|21 |GB/T9074. 13 |Screw M5 x 20 6 |54 |139F.7-8  |Rocker Pin T |87 |IE36FF.8.1-1 |Plug 1
21[GE/TI074.6 |Screw M3xZ 1|55 1398 7-7 Rocker 2 ﬁliﬁ.l-i Fuel Pips 1
23|GB/T9074,13 [Serew M5 x 55 4 |56 |139F. 7-5 Adjust Nut 2 |80 |1R34F. 9.2-3 Cleaner 1
24 |139F-4 Board 1 |57 |139E. 7-6 Jib Seat 2 |90 |139F. 1-3 Fuel Tank 1
25 |129F. 7-18 Board 1 |58 |142F. 9-2 Spring Seat 2 |91 |1B32FL. 6. 2-4 Chain 1
26.[139F. 7-19 Reed 1 [59]139F. 7-10 |Spring 2 [92 [1E32PE. 6. 2-2  |End Cover 1
27 |139F, T-16 Crank Case 1 |60]139F.7-12 |Input Valve 1 |93 11E32FL. 6. 2-2 Ingide Cover 1
[28[CB119. 1 Pin Bd=3§ 3 |61 |139F. 7-11 Output Valve 1 |94 |[EB—415.4.1.1-1 |Inlet 1
29 |GB/T276 Bearing 6002-RS/P5 1162 [139F. 7-3 Below Rocker 2 |95|CG420.1.3.1-2 |Casket 1
30 |139F. 9-1 Gear 1 |63 1139E, T-4 lib 2 |96 |139F.1.1-1 Fuel Tank Lid 1
(31 [139F. 6 79 eal 1 |64 [139F. 7-2 Pin 2 |97 }139F-10 Fuel Tank Nog 1
32 |GB109% Key 3x5x13 1 |65{139F.7-1 Cover 1 |98 [1E36FF-11 Flash Pan 1
33|139F. 9.2 Piston 1 |66 [GB/T9074. 13 |Screw M4 = 16 5 |99 |GB/T9074. 4 Screw M5x 10 i
12




ANIONE HNITOSYD

\\

88
9-d0vdT

13

www.dejedamachine.com



T |EHSYA DMITVES| 2-01°S0€0d] 69 | 1 1N0ddns T°L9-20vE1[ 9y | 2]  ves Tio| TT-Ze-daova €2

T| INVL Tand| 1-S°9-d0vEY 89 | 1| VANSYA 9EEENy 1-L 9-JOVET S¥ | T [QEHSVA WmEny)  9-9-d0vi1| 2

_ 107 x S ATWDS| b °¥L06HD) L9 | € 1S s EAAD|€-T1"9-200ET) by | T 108 1t

1| WA dois 68 | T JDGIES WBNIIAD| € °9-dOvH 99 | € WENSYA|  C1-aveEl £ | 1 WEHSVA|  1-9-d0vdT) 02
V| STx SR ATUOS| b vLOGHD 88 | T[éu-xMAmRs]  1°0LL/ED) §9 | ¢ [ HOHS HOLOTO[T L 9-300EY zv | T [SW-9Txomamms o1 vi06Hd 61
! (=)UmET wivn) £-8°9-d0VEY L8 | | 9 WEHSVA ¥ L68| ¥9 | € |ONTUIS BOLYTD| T-11 '9-3098Y 17 | 1| 21~ SN ANDS] Logg 81
1| OWES BANVEDD| 1-8 "9-d0V1/<98 | 1 [4EA0D WERLINN~ 01-9-d0¥EY €9 | 1 108 p-9-d0¥EY 07 | 1 THASVA |- 9 9-20v81 L1
U | () LR WV 3-8 °9-HOVHY) §8 | 1 W00 WRLLAW Z1°9-d0pHY 09 (1] 9 WAHSVA 9689] 6 | 1 | ONINAS SSTEA|g-1 9 '9-d0yaT 91
1 {UNOBES WENVE'ID| 1°8'9-20VHY ¥8 | T ‘WHRSVA ONITVES 6-S-d0bEI[ 19 | 1| sISSVED[¢-11'9-dovRY| 86| 1 | EQINY Ha0W |9-1°9 9-dovar 1
V| Bdld TEGA]  L-9-20vEY €8 | 1| wEONITAY  €-9-d0vEY[ 08 [v oc x on amios|  vosL/md| g | 1 HAHSVA|S-1 *9 "9-d0vET ¥
L| ONI XOI'T)) T-61°6-JA€ 8 | ¥ |0C x9N ANDS  T1'0L/69(65 (8| ¢ wmmsvA €6HD| 95 | 1 | 'THHY BELEVLS|L-T1°9 '9-d0vi1 €1
T 85 xR ATHDS| ¥ yLo6E0| 181 1% (@D L] 8 | T [WNVE M W 6~ ' 9-d0VAN S¢ | 1 TNV 0N WDWISO-1°9 9-d09E1 L1
UAS6Y wiauaav)| 01'9-d0vEY 08 [ 1| JVO Ml . |LS |z | cixsd NId sTvgy v | 1 B0U[T-1 9 "9-20vH1] 11
T |[WEESYA DNITVES|  8-9-d0981 6L | 1 [oNIuds I 95 | 1 SHINVEH WWEIN] O-9 ZA9YHI €5 | 1 PNINdS TI00W L Z€-dd0vHT] 01
Y| CI0AINYR LTINI| % °p‘9-d0%HY 84 | Y |wmBSvA wBoNELo]  Z-9-dovdY| 55 |1 | ARY|V-€ “ZE-d0PHY) 26 | 1 |LSFY TR0 WELAVIS| T T °9 9-d0VET 6
V| YHBSVA WALO| T-b'9-d0VEY LL | T | ONI® NOLSId| S~€ T6-ad0VHT] vS | T |4W0 Lives M) 1°€ ‘9-d0¥HT T¢ | 1 SRIM|  6cE) 8
V| SATVA LI WIY] € % 9-a09E1) 9L | 1 NOLSI| 1€ '9-d0VHL| €6 | T |LEDSYS avd BVL[2-1 'y '9-20vEY] 05 | ¥ Bd1d |01~ ZE~d30VEY L
1| YEHSYA WANNT| T-v 9-dOVEN SL | T| NId NOLSI4 €-9 99N 2S |C /Ui MIWAT|  9LT1/8D| 67 | 1 [TIONVA WALAVIS|Z- ZE-ad0vET 9
1|d¥2 INVL TERA|T-Z 'O "SO£06 vL | T |dYDND TN MMISKd) 10 70 S0-d0VT 15 |1 01VLS| 81 VALAVIS | 1°9 ‘9-d0vaY §
| U7 vEN1je-Z 01 'sosoa] €41 L80ddns| T1-9-d0VHI[ 05 | T |swmmd o wa1-1 'y '9-d09RY] 4T | 1 [LAWRONO @HOD| 1-9 9-d0vE ¥
U|INEHTH BANVET  b-L ‘826-9E 7L [ € | 0Tx oW 108 €1 vL06H| 6y | 1 160ddns|  S-9-AOVHT| 92 | 1 [0S x SH ARDS|  1-0il/a9 €
L Or7 waNNIZ-ZOU'SO6DE) KL | 1| zux9n 108 €1°v.06H9(%v | 9| o wamsva| ¢6 L/Ed n 6| ¢ wmsvA 14689 1
U LAN WALTIJ 1°0V'SOED8| OL |9 |vTxSH ARNDS b vL06ED| LY [T [pTxON AMEDS|  T°OLL/HD( T | 8 [0z xom AmIOS| 1 0.l/Ed) 1
L} DWN LEVE | 0N 1IVd |WW[LD ENVN LAVE | CON LAVd WL RV LAV | CON LAV -jE_ ANV IOV [ oM Lavd (W

HNIONH HNITOSVD 9-d0¥HT

14

~www.dejedamachine.com



ATTACHED FIG. :

140FA GASOLINE ENGINE
BODY PARTS

o 0)])
2 ‘ W i
e, TR ey
2

o A

15

www.dejedamachine.com



Appendix. [ist of 140FA Gasoline Engine Parts

SERNO] PART NAME |QTV.|[SERN0] PART NAME |QTV.|[SBRN0] PART NAME [qIV.
1 | Screw M5x15 7 || 31 |Fastener 1 1|61 | Reed vavle 1
7 Q/[deF cover 1 || 32 /gnf'ﬁon sitator 7 62 | Magneto rofor comp. | 1
3 | Screw M5x12 4 || 33 | Screw M&X14 2163 | Nut M8 1
4 | Cylinder valve cover | 1 || 34 | Stopping wire | 1 || 64 |Washer Vs
5 | Oil gas separator | 1 || 35 |Exhaust valve 11l 65 | Clutch !
6 |Inside cover 1 || 36 |Inlef valve 11166 |Washer 7
7 | Screw MLX8 4 || 37 | Balancing pressurepipe | 1 || 67 | Screw pin 2
8 | Rubber cushion | 1 || 38 | Holding-downclip | 1 || 68 |Pin B4X8 4
9 | Rubber cushion | 1 ||39 | O-seal ring 1 || 69 | Magneto cover {
10 | Valve spring seat | 2 || 40 | Screw M5x55 | 2 || 70 |Crankcase !
11 | Valve spring 2 || 41 | Admitting pipe | 1 || 71 |Screw M5x32 A
12 | Exhaust valve rocker| 1 || 42 | Blast pipe 1 || 72 | Fuel tank lid 1
13 | Inlet valve rocker | 1 ||43 |Gasket 1 |l 73 | Air admission valve | 1
14 | Rocker pin 2 ||44 | Carburetor 11| 74 |Inside cover !
15 | Exhaust rocker | 1 || 45 |Cleaner inside cover | 1 || 75 | Shell cover 1
16 |Inlet rocker 1 || 46 |Screw M5x22 6 || 76 |Airproof gaskef | 1
17 |Synchronous belf| 1 || 47 | Filter net 1 || 77 | Rubber cushion | 4
18 |Cam wheel 1 || 48 |Air filter cover | 1 || 78 | Fuel tank 1
19 | Camshaft 1 1|49 | NOT pistonring | 11| 79 | Plug !
20 | Start reel 1 || 50 | NO2 pistonring | 1 || 80 | Fuel refurn pipe | 1
21 | Starter 1 || 51 |Oil scraper ring | 2 || 81 | Fuel suction pipe | 1
22 |Admitting gasket| ! || 52 |Liner ring 1| 82 |Filter !
23 |Holding-down clip| 1 || 53 | Piston 11| 83 |Ring 2
24 |Muffler baffle-1| 1 || 54 |Crankshaft !
25 | Nut M5 4 || 55 | Piston pin 1
26 | Double-edgedbolt | 2 || 56 | Oil seal !
27 | Muffler 1 |57 | Oil scale 1
28 |Muffler baffle | 1 ||58 |0-sealring tix265 | 1
29 |Spark plug 1 1|59 | Key 3X5X13 !
30 |Cylinder 1 || 60 |0l seal !

16

www.dejedamachine.com




An intellectual property of DE JEDA MACHINE & TOOLS LIMITED

www.dejedamachine.com



